Part numbers: 95599423 / 95599615
Einbauanleitung / nur Handlereinbau
Installation instructions /Dealer installation only
Consignes de montage /Montage uniquement par le concessionnaire
Montagehandleiding /Montage alleen door dealers
Montagevejledning/Montage kun hos forhandleren
Monteringsinstruksjon/Montasje kun hos forhandleren
Installationsanvisning /Far endast monteras av aterforséljaren
Asennusohje/Asennus vain myyntiliikkeen toimesta
Istruzioni per il montaggio/Installazione solo presso la concessionaria
Instrucciones de montaje/Instalacion exclusiva por el distribuidor
Instrucoes de montagem /Montagem sé no concessionario
Odnyiec eykardoTaong/ZuvapuoAdoynon HOVo amod WO POUC
Navod k montazi/ Monta pouze prodejcem
Instrukcja montazu/Montaz tylko u dealera
Montaj talimati/ Sadece satici tarafinda monte edilir
Beépitési utmutatd / Csak a kereskedo épitheti be
Upute o ugradnji/Ugradnja samo od strane trgovca
WHCTpyKumsa 3a moHTa)XK / MOHTa)XXbT MOXKe Aja ce U3BBbPLUKN CaMOo OT TbproBseya
Instructiuni de montaj/ Se va monta numai de catre dealer
MHCTPYKLUMS NO MOHTaXy M YCTaHOBKe / YCcTaHaBnuBaThb TOJNbKO Yy gunepa
Montavimo informacija/Montuoja tik prekybininkas
lemonteSanas pamaciba/Tikai pardeveja iebuve
Paigaldusjuhend /Paigaldab ainult miija
Navodilo za vgradnjo /Vgradnja le od trgovca
Montazny navod/ Monta iba obchodnikom
)5BS / ARSEEREEN) T D
x| X|IAALE 1 2F] FEHelo]| &x|
fjﬁaﬂﬁsﬁmﬁo | HasalaafaunuI MBI
ZEUAP | NMEHERTEA
RERRAE | EUHHERLTER

Adam Opel AG, D-65423 Riisselsheim, Germany

= 8EE0R0ECEEREEFRRPRARMOANEREEEE



Part numbers: 95599423 / 95599615

Vivaro-B Right - L1

95 599 423

Vivaro-B Left - L1

95 599 615
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M8 x 20
N[l | PART NAME QTY. PART NAME QTY.
1 Side bar Side bar 1
2 Bracket D Bracket C 1
K Bracket C Bracket D 1
4 Bracket E Bracket E 1
5 Support K Support B 1
6 Support G Support G 1
7 Brace M Brace F 1
8 Brace H Brace H 1
T bolt T bolt 2
Clip Clip 5
U bolt U bolt 3
Coach bolt M8 x20 Coach bolt M8 x20 4
Bolt M8 Bolt M8 6
Nut M8 Nut M8 13
Washer M8 Washer M8 19
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